
DT100 - Hydraulic Dump Trailer
Parts Drawings

SHEET 1 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



2

10

6

8
9

8
7

Chassis, Axle & Drawbar

1

Axle Componets Detail
On Page 10

SHEET 2 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



42

41

12

22

42

41

17

5

37

4
11

Hydraulic System

12

SHEET 3 OF 8

DT100
YEAR/ MARK:

MODEL:

Mk1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



24

47

15

1652

14

19

13

18

23

46

3

Dump Body

LIGHTING KIT AVAILABLE FOR
RETROFIT, P/NO. DT100-LK
COMPRISING;
LIGHT UNITS
WIRING
BOLTS & BRACKETS

SHEET 4 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 TF350-TA TWIN AXLE ASSEMBLY 2
2 DT100-MFA DT100 Main Frame Assembly 1
3 DT100-TBA TIPPING BODY ASSEMBLY, DT100 1
4 ZZ003468 HYDRAULIC POWER PACK, 12VDC, 1.6KW, 160BAR, 2.1CC, 4.5L TANK, SINGLE ACTING 1
5 C70-40-500 Cylinder, 70mm bore, 35mm rod, 500mm stroke, 696mm closed centre, primed 1
6 8802429X 8802429X COUPLING 50MM BALL TO SUIT 43MM TUBE 1
7 SH-ASSY SWIVEL HITCH DRAWTUBE ASSEMBLY, REV C 1
8 SH-002 SWIVEL HITCH BUSH, DELRIN, REV C 2
9 SH-003 SWIVEL HITCH WASHER 44MM ID 60MM OD 5MM THICK 1
10 DT100-DBA DRAWBAR ASSEMBLY, DT100 1
11 DT100-BSA BATTERY STRAP ASSEMBLY, DT100 1
12 DT100-PCA POWERPACK COVER ASSEMBLY, PC BLACK 1
13 DT100-RDA REAR DOOR ASSEMBLY, DT100 1
14 DT100-DLA DOOR LATCH ASSEMBLY, DT100 2
15 DT100-LAA LATCH ACTUATOR ARM, DT100 1
16 DT100-CLA CONNECTING LINK ASSEMBLY, DT100 2
17 DT100-BPA BEARING PIN ASSEMBLY, DT100, 125MM LONG, PC BLACK 2
18 DT100-LPB LATCH PIVOT BRACKET, DT100 2
19 Z316078KR CAT 0 PIN 16X76MM BZP 2

SHEET 5 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



ITEM NO. PART NUMBER DESCRIPTION QTY.
20 545413040KR Battery 12V 45Ah 400A 1
21 G10 R280-50-220 GROMMET, RUBBER 22MM ID TO SUIT 28MM HOLE, 5MM THICK 1
22 LASB50 PLUG, 50A, GREY DC 1
23 CL4EKR R Clip 4mm 2
24 DT100-TLB TIPPING BODY LIGHT BRACKET, DT100, GALVANISED 2
25 M16-000NN M16 Nylock Nut 2
26 M16-000PW M16 Plain Washer 4
27 M16-150HB M16x150 Hex Head Bolt 2
28 M10-30HB M10 x 30 Hex Head Bolt 4
29 M10-000PW M10 PLAIN WASHER FORM A 8
30 M12-30HB M12 x 30 Hex Head Bolt 16
31 M12-000NN M12 NYLOCK NUT 14
32 M12-000PW M12 PLAIN WASHER FORM A 33
33 M12-50HB M12 x 50 Hex Head Bolt 2
34 M10-20HB M10 x 20 Hex Head Bolt 4
35 M12-60HB M12X60 HEX HEAD BOLT 1
36 M12-70HB M12X70 HEX HEAD BOLT 1
37 RS911204P001 Pipe Clamp, 1/4", STRAUFF GROUP 2, BLACK 2

SHEET 6 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



ITEM NO. PART NUMBER DESCRIPTION QTY.
38 RS9212 PIPE CLAMP COVER PLATE, GROUP 2, STAUFF 2
39 M6-40HB M6 x 40 Hex Head Bolt 4
40 M6-000PW M6 Plain Washer Form A 4
41 M10-000CN M10 Cage Nut 4
42 F189-50 M10 HAND WHEEL, M10, 4 LOBE HANDLE 4
43 M8-80HB M8 x 80 Hex Head Bolt 6
44 M8-000PW M8 Plain Washer From A 12
45 M8-000NN M8 NYLOCK NUT 6
46 23-400-507 Light Unit, Aspoeck Agripoint LED 2
47 15-5410-007 REFLECTOR, CLEAR, ROUND 60MM 2
48 M5-20PP M5 x 20 Pan Head Pozi Screw 2
49 M5-000PW M5 Plain Washer Form A 2
50 M5-000NN M5 Nylock Nut 2
51 SERIALPLATE SERIAL PLATE CHAPMAN 1
52 E2000-207-7000M Spring Ø50mm 1

SHEET 7 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1



8
9

3
2

1
7

1

2

4 5
6

10

BEARINGS AVAILABLE SEPERATELY
PART NO. 
SPP HUB: BR-02 SP 1 OFF PER HUB
ADR HUB: 6205-2RS 2 OFF PER HUB

Axle Components
ITEM NO. PART NUMBER Description QTY.

1 SH-002 SWIVEL HITCH BUSH, DELRIN, REV C 2

2 TF350-033 TWIN AXLE SWIVEL WASHER 2

3 TF350-034 TWIN AXLE CAP WASHER, 5MM 1

4 ADR-200H BEFORE FEB 2022 4X4" PCD; FEB 2022 
ONWARDS 4X100MM PCD 2

5 WAT-22118W
22X11X8 WHEEL ASSEMBLY                                                                          

BEFORE FEB 2022 : ON 4X4" PCD RIM                                                               
FEB 2022 ONWARDS: ON 4X100MM RIM

2

6 TF350-TAS(ARM) TWIN AXLE ARM ASSEMBLY 1

7 TF350-TAS(PIVOT) TWIN AXLE ASSEMBLY PIVOT TUBE 1

8 M16-000NN M16 Nylock Nut 1

9 M16-000PW M16 Plain Washer 1

10 GN101580 GREASE NIPPLE M10X1.5 180° BZP 1

SHEET 8 OF 8

DT100
YEAR/ MARK:

MODEL:

MK1
A A

B B

C C

D D

6

6

5

5

4

4

3

3

2

2

1

1


	DT100
	Drawing View4

	Chassis, Axle & Drawbar
	Drawing View2

	Hydraulic System
	Drawing View3
	Drawing View8

	Dump Body
	Drawing View1

	BOM
	BOM1
	BOM2
	Axle
	Drawing View7


